
 

 

INTERNA \ Força de Trabalho 

  DESCRIPTIVE MEMORANDUM  Nº:  I-MD-3010.2Q-1200-940-P4X-003 
CLIENT:  MARLIM LESTE E SUL  SHEET: 1 of 36 
PROGRAM: CONCEPTUAL DESIGN – REVIT I  
AREA:  MARLIM LESTE E SUL   

SRGE 
TITLE: 

 DESCRIPTIVE MEMORANDUM - PROCESS  
ESUP 

INTERNAL 
  

INDEX OF REVISIONS 

REV. DESCRIPTION AND/OR REVISED SHEETS 

 
0 
 

A 
 

B 

 
   ORIGINAL ISSUE 
 
   REVISED DUE TO CONSISTENCY ANALYSIS 
 
   REVISED DUE TO REVISION GROUP EVENT 
 

  REV. 0 REV. A REV. B REV. C REV. D REV. E 

DATE MAY/26/23 JUN/28/23 NOV/17/23    
DESIGN RERK RERK B5QO    

CHECK BBMH BBMH U43K    

APPROVAL BRR0 BRR0 BRR0    

INFORMATION IN THIS DOCUMENT IS PROPERTY OF PETROBRAS, BEING PROHIBITED OUTSIDE OF THEIR PURPOSE 
[...]
of CO2 is routed to Amine Contactor (T-1235001A/B) where these contaminants will be reduced 
to required specification mentioned previously. Amine Inlet Gas KO Drum (V-1235001) and Sour 
Gas Coalescer Filter (FT-1235001A/B) upstream absorber are foreseen in order to avoid any 
liquid carry over to towers. 



  DESCRIPTIVE MEMORANDUM  Nº:  I-MD-3010.2Q-1200-940-P4X-003 
REV. 

B 
 MARLIM LESTE E SUL SHEET: 14 of 36 
TITTLE: 

 DESCRIPTIVE MEMORANDUM - PROCESS  
ESUP 

INTERNAL 
 

 INTERNA \ Força de Trabalho 

Sweet gas in the top of absorbers is saturated in water as a result of contact with aqueous 
amine solution and is routed to Dehydration Unit (UT-1233001) before Exportation Gas 
Compression Unit. 

Rich amine from the bottom of Amine Absorbers is sent to regeneration unit, comprised 
basically of Flash Drum (which separates condensable and incondensable hydrocarbons 
eventually removed by the solvent), Heat Exchangers, Filters and Stripping Tower where original 
amine solution concentration is achieved.   

Incondensable gas from Rich Amine Flash Drum (V-Z-1235001-01) is routed to VRU. Gases 
from the top of Amine Stripper (T-Z-1235001) are routed to vent. 

 

3.3.5. Gas Dehydration Unit (Area 1233) 

 
The wet gas downstream Acid Gases Removal Unit (UT-1235001) shall be dehydrated in 

order to avoid water condensation and hydrate formation in the exportation gas stream. This 
dehydration is carried out by TEG (TriEthileneGlycol).  

Water content in dry gas shall be less than 40 ppmv. 
A simplified diagram for TEG unit is showed in figure below. 
 

 
FIGURE 7 - Simplified Diagram for TEG Unit 

 
Wet gas in the inlet of system shall be firstly cooled down before dehydration process in 

TEG Contactor. For the purpose of this work, around 40°C was used for estimative of unit, lower 
temperature is recommended if an appropriate cooling medium is available. After being cooled 
in TEG Inlet Gas Cooler (P-1233001A/B), a shell and tube type, any formed liquid is removed in 
the TEG Inlet Gas K.O. Drum (V-1233001). Small liquid droplets carried over in scrubber are 



  DESCRIPTIVE MEMORANDUM  Nº:  I-MD-3010.2Q-1200-940-P4X-003 
REV. 

B 
 MARLIM LESTE E SUL SHEET: 15 of 36 
TITTLE: 

 DESCRIPTIVE MEMORANDUM - PROCESS  
ESUP 

INTERNAL 
 

 INTERNA \ Força de Trabalho 

removed in TEG Inlet Gas Coalescer Filter (FT-1233001A/B) immediately upstream of the TEG 
Contactor (T-1233001). 

Gas in the outlet of FT-1233001A/B is routed to T-1233001, where wet gas is dehydrated 
through contact with Lean TEG (concentrated glycol). Water dew point in the top of the tower is 
specified according to requirement mentioned above. 

Before leaving the contactor, dehydrated gas crosses a demister. After leaving the 
contactor, the gas is routed to TEG Outlet Coalescer Filter (FT-1233002A/B) to prevent glycol 
loss and can be routed to be exported or consumed as fuel gas. 

Regenerated glycol (Lean TEG) is cooled to a suitable temperature before entering the TEG 
Contactor, considering the range of 0 to 8°C above temperature of inlet wet gas, with normal 
value of 8°C, to avoid gas heavier fraction condensation which leads to TEG contamination and 
foam formation. 

Rich TEG (Lean TEG + removed water) in the bottom of contactor is routed through level 
control to a coil (P-Z-1227001-04) in the top of TEG Regeneration Unit Stripper (T-Z-1227001-
01) where it will be pre-heated besides generating reflux in the top of tower. Pre-heated rich 
glycol is further heated in Cold Lean/Rich TEG Heat Exchanger (P-Z-1227001-03) and is routed 
to TEG Flash Drum V-Z-1227001-01. 

V-Z-1227001-01 has the aim of separate hydrocarbons eventually dissolved by glycol 
during dehydration step in TEG Contactor. Light gas, if any, is sent to Teg Vent Recovery Unit 
(UC-Z-1227001) and condensable hydrocarbons are separated from Rich TEG and routed to 
drainage. 

Rich TEG, free of hydrocarbons in the outlet of V-Z-1227001-01, is routed to filters with 
the aim of removing solids and dissolved organic compound in glycol. The Primary TEG Cartridge 
Filter (FT-Z-1227001-01A/B) receives the total flowrate of rich TEG in order to remove solids 
from glycol. Part of TEG in the outlet of primary cartridge filters (10% to 20% of inlet flowrate) is 
routed to a TEG Charcoal Filter (FT-Z-1227001-02) where dissolved organics in TEG are removed. 
Secondary TEG Cartridge Filter (FT-Z-1227001-03) in sequence with carbon filter will avoid any 
carbon carry over from FT-Z-1227001-02.  

Glycol stream from this filter is comingled with remaining Rich TEG from FT-Z-1227001-
01A/B and total stream is routed to regeneration in T-Z-1227001-01, after being heated by Hot 
Lean/Rich TEG Heat Exchanger (P-Z-1227001-01). 

Rich TEG will be regenerated to original concentration through heating by TEG 
Regeneration Unit Reboiler (AQ-Z-1227001-01A/C), an electrical heater in TEG Reboiler Drum 
(V-Z-1227001-02). In this equipment, maximum temperature is limited to 204°C, because of 
degradation temperature of tryethylene glycol and as a consequence maximum concentration is 
limited as well. 

In order to increase the glycol concentration without additional temperature increase, a 
second step is carried out in a TEG Sparger Column (T-Z-1227001-02), where the required 
concentration is achieved by water desorption from glycol with a fuel gas stream. In the outlet of 
column, glycol has its highest concentration (Lean TEG) and before routing to TEG Surge Drum 
(V-Z-1227001-03), it preheats Rich TEG upstream T-Z-1227001-01. 

From the V-Z-1227001-03, Lean TEG is routed back to T-1233001 by TEG Circulation Pump 
(B-Z-1227001-01A/B) after cooling in Lean TEG Cooler (P-Z-1227001-02). The V-Z-1227001-



  DESCRIPTIVE MEMORANDUM  Nº:  I-MD-3010.2Q-1200-940-P4X-003 
REV. 

B 
 MARLIM LESTE E SUL SHEET: 16 of 36 
TITTLE: 

 DESCRIPTIVE MEMORANDUM - PROCESS  
ESUP 

INTERNAL 
 

 INTERNA \ Força de Trabalho 

03 works as a TEG accumulator for circulation pumps, for glycol make-up into the system and as 
a drainage vessel for the unit during maintenance operation. 

A rich water stream from the top of T-Z-1227001-01 is routed to Teg Vent Recovery Unit 
(UC-Z-1227001) with the V-Z-1227001-01 gas stream (already mentioned) and sent to VRU. 

 

3.3.6. Exportation Gas Compression Unit (Area 1231002) 

 
The Exportation Gas Compression Unit is comprised of 3 (three) trains, each one with 1 

(one) stage of compression. The maximum compressor discharge pressure is 20,070 kPa abs. 
Each compressor capacity: 3,450,000 Sm3/d. 

The exported gas shall comply with the main requirements: 
 

 CO2 content: 1% mol (maximum) 
 H2S content: 5 ppmv (maximum) 
 H2O content: 40 ppmv (maximum) 

 
Treated gas from Dehydration Unit is received in the Exportation Gas Compression Suction 

Scrubber (V-UC-1231002A/C) and it will be compressed in Exportation Gas Compressor (C-UC-
1231002A/C). In discharge, after cooling in Exportation Gas Compression Discharge Cooler (P-
UC-1231002A/C), gas is routed to exportation through pipeline or to gas lift.  

Exportation Gas Capacity depends on fuel gas consumed. As previously informed, the gas 
treatment is limited to 7,000,000 Sm³/d and the treated gas part is exported discounting the fuel 
gas.   

Figure below represents a simplified diagram for Exportation Gas Compression Unit. 
 

 
FIGURE 8 – Simplified Diagram for Exportation Gas Compression Unit (Area 1231002) 

 
 
 



  DESCRIPTIVE MEMORANDUM  Nº:  I-MD-3010.2Q-1200-940-P4X-003 
REV. 

B 
 MARLIM LESTE E SUL SHEET: 17 of 36 
TITTLE: 

 DESCRIPTIVE MEMORANDUM - PROCESS  
ESUP 

INTERNAL 
 

 INTERNA \ Força de Trabalho 

4. TOPSIDE UTILITIES 

4.1. Sea Water Lift System (Area 5111) 

 
Sea water is lifted by submerged Sea Water Lift Pumps (B-5111001A/E) by means of 

caissons from deep water and is used mainly for water injection and cooling needs for classified 
and non-classified areas. The next tables present the sea water composition and particle 
distribution.                                

 
TABLE 5 - SEA WATER PARTICLE SIZE DISTRIBUTION 

SIZE RANGE 
(μm) 

NUMBER OF 
PARTICLES 
(part./mL) 

3 to 5 424.1 
5 to 7 151.1 

7 to 10 103.4 
10 to 15 52.8 
15 to 30 30.5 
30 to 50 5.8 

50 to 100 1.2 
100 to 250 0.0 

TOTAL 769.2 

 
 

TABLE 6 - SEA WATER COMPOSITION 
SEA WATER ANALYSIS 

pH 8,45   
Conductivity 5,800 μmho/m 
K+ 500 mg/L 
Na+ 12,000 mg/L 
Ca++ 500 mg/L 
Mg++ 1,700 mg/L 
Ba++ <1 mg/L 
Sr++ 9 mg/L 
Fe total <1 mg/L 
CO3-- 31 mg/L 
HCO- 101 mg/L 
NO3-- <1 mg/L 
Cl- 21,347 mg/L 
SO4— 2,800 mg/L 
Salinity 35,177 mg/L 
Total suspended solids 2.0 mg/L 
Oxygen content 7 mg/L 
Turbidity 0.20 FTU 
Silt density index 5.1   
m-SRB 25 MPN/mL 
Aerobic bacterias 7,500 MPN/mL 
Facultative bacterias 44 CFU/mL 

MPN - Most Probable Number 
CFU - Colony Formation Unit  

 



  DESCRIPTIVE MEMORANDUM  Nº:  I-MD-3010.2Q-1200-940-P4X-003 
REV. 

B 
 MARLIM LESTE E SUL SHEET: 18 of 36 
TITTLE: 

 DESCRIPTIVE MEMORANDUM - PROCESS  
ESUP 

INTERNAL 
 

 INTERNA \ Força de Trabalho 

Hypochlorite solution is produced in Sea Water Electrochlorination Unit (UE-5121501) and 
is routed to each seawater lift pump suction to minimize the growth of bacteria and other marine 
growths. 

A simplified diagram for Sea Water Lift System is shown in figure below. 
 

 
 

FIGURE 9 – Simplified Diagram for Sea Water Lift System (Area 5111) 

 

4.2. Water Injection System (Area 1251) 

 
Seawater for reservoir injection has the main characteristics: 
 

o Flowrate: 47,760 m3/d @ 20,000 kPa abs; 
o Sea Water Quality specification (maximum values): 

o Content of suspended solids: 1.5 mg/L; 
o Maximum particles/mL greater than 5 μm: 10 (ten) per milliliter; 
o Dissolved oxygen: 10 ppb (vol); 
o Soluble sulfide content: 2 ppm (vol); 
o Bacteria (SBR planctonic – mesophile): 50 NMP/mL; 
o Total anaerobic bacteria (BANHT planctonic): 5,000 NMP/mL; 
o Maximum sulphate content: 100 mg/L. 

o Produced Water Quality specification (maximum values): 
o Maximum particles size: 25 μm; 
o Dissolved oxygen: 10 ppb (vol); 
o Maximum Dispersed OG (SM-5520-F method): 10 mg/L; 
o Bacteria (SBR planctonic – mesophile): 50 NMP/mL; 
o Total anaerobic bacteria (BANHT planctonic): 5,000 NMP/mL; 

 
A simplified diagram for Injection Water System is represented in next figure. 



  DESCRIPTIVE MEMORANDUM  Nº:  I-MD-3010.2Q-1200-940-P4X-003 
REV. 

B 
 MARLIM LESTE E SUL SHEET: 19 of 36 
TITTLE: 

 DESCRIPTIVE MEMORANDUM - PROCESS  
ESUP 

INTERNAL 
 

 INTERNA \ Força de Trabalho 

 
FIGURE 10  – Simplified Diagram for Injection Water System (Area 1251) 

 
Seawater will be firstly pumped by Seawater Booster Pump (B-1251003A/B) to be filtered 

in the Injection Water Coarse Filter (FT-1251001A/C). After, the water is routed to UV Sterilizer 
Unit (Z-1251001A/C), then is routed to Ultrafiltration Unit (UT-1251001) and further pumped to 
nanofiltration membranes for sulphate content specification. UV Sterilizer Unit is to protect 
membranes against microbiological growth. 

Downstream the Sulphate Removal Unit (UT-1251002), sea water is routed to the Vacuum 
Deaerator Unit (UT-1251003), that is designed to reduce the sea water dissolved oxygen content 
from 7 ppm to 50 ppb (maximum). The required specification of 10 ppb O2, (to prevent corrosion 
and promotion of bacterial growth), will be achieved through the injection of oxygen scavenger.  

Treated sea water from Vacuum Deaerator Column (D-UT-1251003) is pumped by Booster 
Injection Water Pumps (B-1251001A/C) through to Main Injection Water Pumps (B-1251002A/C) 
and then, to be injected in water injection wells at a maximum pressure of 20,000 kPa abs. This 
pump is centrifugal type. Receives in the suction header seawater (from B-1251001A/C) and/or 
produced water (from FT-5331001A/C) and can operate with a ratio between 0 and 100 % either 
IW (Injection Water, Sea Water pre-treated for injection) or PW (Produced water). 

Two injection headers, A and B are provided. Pump B-1251002A will be dedicated to 
suction/injection header A. Pump B-1251002B will be dedicated to suction/injection header B. 
The pump B-1251002C will be the reserve pump and can be aligned to the suction / injection 
header A or B. Each injection header has the capacity to meet 50% of the maximum injection flow. 
Each injection pump will be associated with a Injection Water Recycle Cooler, P-1251001A/C.  

 
 

4.3. Cooling Water System (Area 5124) 

 



  DESCRIPTIVE MEMORANDUM  Nº:  I-MD-3010.2Q-1200-940-P4X-003 
REV. 

B 
 MARLIM LESTE E SUL SHEET: 20 of 36 
TITTLE: 

 DESCRIPTIVE MEMORANDUM - PROCESS  
ESUP 

INTERNAL 
 

 INTERNA \ Força de Trabalho 

The cooling water systems consist in two closed fresh water systems, indirectly cooled by 
sea water: one system dedicated to classified area (hazardous area) and the other for non-
classified area (non-hazardous area). 

Simplified diagram for classified area cooling medium is presented in figure below.  
 

 
FIGURE 11  – Simplified Diagram for Cooling Water System (Classified Area) 

 
The system is basically comprised of a Cooling Water Expansion Vessel (V-5124001) and 

Cooling Water Circulation Pump (B-5124001A/D). 
The cooling water system for classified area supplies cooling water for the Oil cooler, 

Produced Water Cooler, gas compressors and their coolers, gas treatment units, gas recovery 
units and nitrogen generator. The cooling medium is pumped by Cooling Water Circulation 
Pumps – Classified Area (B-5124001A/D), through the Plate Heat Exchangers Cooling Water – 
Classified Area (P-5124001A/E), where is cooled down from 55 to 30ºC, to the consumers and 
then, back to pump suction. The Cooling Water Expansion Vessel (V-5124001) is connected to 
the cooling loop to pressurize and to guarantee that it is always filled with water. 

Simplified diagram for non-classified area cooling medium is presented in figure below.  
 

 
FIGURE 12 – Simplified Diagram for Cooling Water System (Non Classified Area) 

 



  DESCRIPTIVE MEMORANDUM  Nº:  I-MD-3010.2Q-1200-940-P4X-003 
REV. 

B 
 MARLIM LESTE E SUL SHEET: 21 of 36 
TITTLE: 

 DESCRIPTIVE MEMORANDUM - PROCESS  
ESUP 

INTERNAL 
 

 INTERNA \ Força de Trabalho 

The cooling water system for non-classified area supplies cooling water for the 
turbogenerators (TS-TG-5147001A/D), injection water pumps and hot water circulation pumps. 
The cooling medium is pumped by Cooling Water Circulation Pump – Non Classified Area (B-
5124002A/C), through the Plate Heat Exchangers Cooling Water – Non Classified Area (P-
5124002A/C); where is cooled down from 45 to 30ºC, to the consumers and, then, back to pump 
suction. The Cooling Water Expansion Tank (TQ-5124001) is connected to the cooling loop to 
guarantee that it is always filled with water. Other consumers of non classified area (ex.: 
compressed air system, VAC) will be attended with a cooling system located at Hull. 

 

4.4. Hot Water System (Area 5125) 

 
The most important heating medium consumers are the oil treatment system (for oil 

treatment). Hot Medium System will be used to provide required heating demand. 
Simplified diagram for Hot Water System is presented in figure below.  

 
 

FIGURE 13 – Simplified Diagram for Hot Water System (Area 5125) 



  DESCRIPTIVE MEMORANDUM  Nº:  I-MD-3010.2Q-1200-940-P4X-003 
REV. 

B 
 MARLIM LESTE E SUL SHEET: 22 of 36 
TITTLE: 

 DESCRIPTIVE MEMORANDUM - PROCESS  
ESUP 

INTERNAL 
 

 INTERNA \ Força de Trabalho 

Combined Circuit: 
 
Hot water at 80°C is pumped by Hot Water Circulation Pump (B-5125001A/C), through the 

Turbogenerator Waste Heat Recovery Unit (WHRU)(P-GV-TG-5147001A/D), located in the cold 
zone of the Once Through Steam Generators (OTSG)(GV-TG-5147001A/D), where it is heated up 
to an intermediate temperature (approximately 130°C). In the sequence, the pre heated water is 
routed to Steam/Hot Water Exchanger (P-UG-5132001-02A/B), where the temperature of 180°C 
is reached, exchanging heat with superheated steam coming from the combined 
cycle/cogeneration plant (U-5132). Part of the hot water at 180°C is routed to the high 